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Client: NuU Personal Care Ltd.
High Wycombe, England HP11 1QG, United Kingdom

Test item(s): 1 material(s) of polymer, white

Identification/Model No(s): Bamnu Eco Straw

Sample obtaining method:  Sending by customer

Condition at delivery: Test item complete and undamaged.

Sample receiving date: 2022-04-15

Testing period: 2022-04-15 — 2022-05-06

Place of testing: TUV Rheinland Hong Kong Ltd.

Test specification: Test result:

Testing according to customers specification for the following parameters:
Material check (PE, PS, PP, PVC, PET) Refer to result page

Other information: Single-use product
This test report supersedes test report no. 238542317b 001.

For and on behalf of
TUV Rheinland Taiwan Ltd.

éﬂﬁﬁw C%M;

2022-10-13 Arthur Cheng/Project Manager
Date Name/Position

Sample information is provided by customer. Test result is drawn according to the kind and extent of tests performed.

This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

"Decision Rule" document announced in our website (https://www.tuv.com/landingpage/en/gm-gcn/) describes the statement of conformity
and its rule of enforcement for test results are applicable throughout this test report..
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Test Method : Determination by Fourier Transform Infrared Spectroscopy (FTIR)+PyrolysisGCMS

Sample Bamni Eco Straw

Material polymer / white

Lab.-No. TCL220415-01
Parameter Result

Client claimed material PE/PS/PP/PVC/PET
Detected Material PE/PS/PP/PVC/PET are not detected

Test Sample
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--- End of Test-Report ---
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